



久日新材
JIURI NEW MATERIALS

天津久日新材料股份有限公司

TIANJIN JIURI NEW MATERIALS CO., LTD.

Add: 6F, Building C, Vision Hill, No.1 Gonghua Road, Huayuan Hi-tech park, Tianjin, P.R.China 300384

Tel: +86-22-58330788 Fax: +86-22-58330770

Certificate of Analysis

Date: JUNE 30, 2022

Product Name 产品		JRCURE TPO
Batch No.批号		20220639
Quantity 数量		1200kg
Test Item	Requirement	Test Result
1. Appearance (外观):	Yellowish Crystal	Pass
2. Assay (含量):	$\geq 99.0\%$	99.32%
3. Melting Point (熔点):	91.0~95.0°C	92.5~93.7°C
4. Loss on Drying (干燥失重):	$\leq 0.2\%$	0.04%
5. Ash (灰份):	$\leq 0.1\%$	0.06%
6. Acidity value (酸度值):	$\leq 0.5\text{mgKOH/g}$	0.1427
CONCLUSION:		QUALIFIED

INSPECTOR: Baosuo Cai

CHECK: Rudong Feng

